H
CONTENTS
1. &FHLFEELEB4E Engine Related Parts

101

RENHU A S 223
Engine assembly

BUARG

102

Control system

7 ANAE AT
Wheel box assembly
2. fERIRIEYAERHE Drive and control assembly

103

IEN
Transmission system

IRBN

201

202

Drive bridge

B a
Brake

203

204

Main speed reducer

FRERE

205

Hand brake
= U AR

206

Three-speed gear box

TG RAEBRI RS

207

Hand brake and speed-control

208

VR ZE 5B
Foot brake
JE R K

209

Wheels Assembly
3. WK THEREE Main Frame and work equipment
RIALARE K (SR12. YZ12B)

301

Drum Frame assembly

302

RIHLALERL (SR12P. YZK12B)
Drum Frame assembly

PRENFE FR(1/2)

303

Drum assembly

BN B (2/2)
Drum assembly

M (SR12P. YZK12B)

Pad feet drum assembly

B Bk

304

305

306




Articulate Device Assembly

JEHLAR K

307

Rear frame assembly

T B
Left ladder
R

308

309

Right ladder

4, BPP#E Guard equipment

MR 2R

401

Platform assembly

U
Cab assembly
21| R=25Y57

402

403

Engine hood assembly

A AL

404

Seat

5. WE &4 Hydraulic system

T I AR f 2z
Gasoline tank assembly

1T EWE RSt

501

502

Hy-propulsion system

IRENWE R S

503

Hydraulic vibratory system

504

s RS
Hydraulic steering system

HEFFRERC

505

Link assembly

MR (1/2)
Steering cylinder assembly

HhELEa R (212)

506

Steering cylinder assembly
6. ESAS Electrical
RS

507

601

Electrical System

AXFRAE S
Instrument case

ICRA R

602

603

Instrument box

e RGLOLERAT)

Cool system (options)

604



A F UL HE
AN B A PRI bR e R Bk A5 PR SR12. SR12P. YZ12B. YZK12B #R3) ML 225§ .
KRHFUEEH EZIOAX R, T EMECEM, W KIWL. BEME. BEDE. B, BEE 5%,
WA FET KOV P E 1 E 5.
AR H A A AT AR, T T DRI AR A — Bl B
R FFRLERE, ek AR AR, 155 vE B DUR 5 TP Bk
1. JEBHLIHT 4.

2. JEERHLRIH) H .
3. ERMBIEEE S, RS 4K
4. JhdddE.

FASL, B R S BT T A TR R . RIS R B N R TR, DUMESRAERR R R .

e TRENUBRIE A PR 2 RSB BR AL 70 22 )

Instruction

This catalogue is only preferred for ordering of type SR12,SR12P,YZ12B,YZK12B and air-conditional vibratory roller.

It describes mainly the composition of the rollers. For more and detailed information regarding purchase components, such
as engine. hydraulic pump. hydraulic motor. control valve and steering unit, please look the relevant instruction or spare parts
catalogue from the sub-supplier accordingly.

All the contents of this parts catalog are exchangeable options, the user can order anyone of them.

To avoid wrong delivery, please clarify the following points correctly when you order:

1. Serial number of the roller.

2. Manufacture date.

3. Give clear indication of No., item number, name of the parts.

4. Quantity.

In addition, Our product’ s information at any moment change by reason of our development. If it differ from this book.,

please contact with our sell-man, gain the correct and detailed information.

SHANTUI CONSTRUCTION MACHINERY CO., LTD



P

XABTPEMA-AB

N7



3 501 & TSI K 2

FIG501 GASOLINE TANK ASSEMBLY

21 6 12
T
— 13
9 . 14
10 3 4
=i =
13
14%
15
2 —
(1 o—
18 17
11— :
lé"' et
16
1 +——
19

20




TSI A J 22

GASOLINE TANK ASSEMBLY

b R 5 % i e
Index NO. Par NO. Name Qty
1 12ZB-14-01000 (D) Bracket 1
2 12ZB-14-02000 FCERUN Gasoline tank 1
3 12ZB-14-00001 R Gasket 2
4 12ZB-14-00002 #(L) Cover 1
5 12ZB-14-03000 WAL Gauge 1
6 12ZB-14-04000 2atlstod Aeration filter 1
7 12ZB-14-05000 XH(2) Bracket 1
8 12ZB-14-00003 i Plate 2
9 12ZB-14-00004 R (2) Cover 1
10 16Z-05-50000 T Magnetic core 1
1 12ZB-15-00001 EEar S Gasket 1
12 12ZB-14-00005 BRI Gasket 1
13 01010-50820 12k M8*20 Bolt 25
14 01643-30823 g 8 Wiasher 16
15 01580-00806 126 M8 Nut 3
16 01010-51280 2k M12*80 Bolt 6
17 01643-31232 I 12 Washer 6
18 01580-01210 2R M12 Nut 6
19 01010-51260 124 M12*60 Bolt 8
20 01235-40516 TGRSR IRET M5*16 Screw 4
#3502 ITERE RS

FIG502 HYDRAULIC PROPULSION SYSTEM




o~
—

©
o L —
L <

(H-&ED

= —




1T W RS

HYDRAULIC PROPULSION SYSTEM

5 v 5 4 7 e
Index NO. Par NO. Name Q’ty
1 127B-05-14000C & Hose 1
2 01010-51245 2 Bolt 4
3 01643-31232 e Washer 12
4 07000-12125 0 %ifE O-ring 3
5 12ZB-05-21000A $:3k BD-36 Adapter 2
6 127B-05-01000B PO B R Hose 1
7 12ZB-05-18000A B K Hose 1
8 12ZB-05-15000A Iy EE A FL-16 Half-flange 4
9 12ZB-05-05000A $:3k 1C09-30-120G Adapter 3
10 12ZB-05-01000 TR Pump 1
1 01010-51230 oYEs Bolt 4
12 12ZB-05-00002A %3 1C09-36-16 Adapter 1
13 12ZB-05-10000A B K Hose 1
14 12ZB-05-19000A BOE B Hose 1
15 12ZB-05-17000A $:k 1CH-36-27 Adapter 1
16 12ZB-12-01000 JEE Cover 1
17 12ZB-12-02000 iR Filter 1
18 07000-12120 OF! 0-ring 1
19 12ZB-05-00006 TR TR A% 2 sender 1
20 12ZB-05-16000A #:3:1CH-30-120G Adapter 1
21 127B-05-00001A #:3:1CH9-30-270G Adapter 1
22 07002-12434 OZ[E 0-ring 1
23 12ZB-05-00005 i) Washer 2
24 12ZB-05-00009 ek Adapter 1
25 12ZB-05-09000 B % BKH-G3/4-1923 Valve 1
26 12ZB-05-00008 BRI Plug 1
27 01580-11008 Rk Nut 6
28 02010-20657 A Bolt 8
29 16Z-14-00016 R Plate 1
30 01010-51080 A Bolt 6
TEBERS

HYDRAULIC PROPULSION SYSTEM




5 R = 4, W =

Index NO. Par NO. Name Qty
31 12ZB-05-02000B R S Hose 1
32 12ZB-05-02000A L/4=95954 Hose 1
33 12ZB-05-03000B R S Hose 1
34 12ZB-05-06000 FIEIEEBES Hydraulic motor 1
35 02010-20838 [y Bolt 4
36 12ZB-05-00003 R Plate 2
37 12ZB-05-00004 i Plate 8
38 01582-11008 R Nut 2
39 01643-31032 # Washer 18
40 01160-31075 BRI A Bolt 2
41 127B-05-13000C # Hose 1
42 12ZB-05-07000 JE WKk Hydraulic motor 1
43 07000-13032 o O-ring 2
44 12ZB-05-20000A 3k 1C0-30-12 Adapter 1
45 01010-50825 1242 M8*25 Bolt 6
46 01643-30823 P washer 6




#5503 RN RS

FIG503 HYDRAULIC VIBRATORY SYSTEM

6
13 7
8 44
. 43
51 o 66
. 9 68 46 ;
12 45 N 1 S
11 47 N
53 5 | 13 22 53
49 51 4 48 37 51
M R
: 983938 60(F: 55 24
\ 18
67 59 £ =
343243 ! méo 55 27
a1l /363 2l 616259
20 55
25 % 30
35 31 5 :“
54 5163 : 60
29 o7



IR E R 5t

HYDRAULIC VIBRATORY SYSTEM

P R 5 4 7 e
Index NO. Par NO. Name Q’ty
1 12ZB-10-01000A PR Oil cooler 1
2 127B-10-00010B #:3 1CH-36-33 Adapter 1
3 127B-10-17000B #:3) 1CH9-36-330G Adapter 1
4 127B-10-02000B L7 =Y s Hose 1
5 12ZB-10-03000B TR K Hose 1
6 127B-05-17000A #:3 1CH-36-27 Adapter 1
7 12ZB-10-04000 JEI A Filter 1
8 16Z-13-00003 teae Flange 1
9 12ZB-10-06000 b Flange 1
1 12ZB-10-08000 3k Adapter 1
12 12ZB-10-00007 ks Wiasher 2
13 12ZB-10-00001 IR Banjo 1
14 12ZB-10-09001A $%:3k 1CH-22 Adapter 1
15 127B-10-09002A #:3)k 2C-14-22 Adapter 1
16 12ZB-10-09003A $:3k cc-14 Adapter 1
17 12ZB-10-00003 52 Flange 1
18 127B-10-10000 KRR Double pump 1
19 12ZB-05-15000A LA FL-16 Half flange 1
20 12ZB-10-11000 el Valve 1
21 12ZB-10-12000A B R Hose 1
22 127B-10-20000B L/4=95924 Hose 1
23 127B-05-00003 ] Plate 2
24 12ZB-10-00002 ] Plate 8
25 16Z-13-00011 i Plate 1
26 12ZB-10-21000B L76=95954 Hose 1
27 12ZB-10-22000B R Hose 1
28 12ZB-10-25000A 3 2C9-14 Adapter 1
29 12ZB-10-13000 PRzh ik Hydraulic motor 1
30 12ZB-10-00004A 3k 1CT-14-04SP Adapter 1
31 127B-10-00015B Iy ESIEL FL-20 Half flange 4

RN R 5t

HYDRAULIC VIBRATORY SYSTEM




e 1 = & W Y
Index NO. Par NO. Name Q’ty
32 12ZB-10-00012A sk Adapter 2
33 12ZB-10-00005A 3 1CH-36-30X 1.5 Adapter 2
34 12ZB-10-00006A #3 1CH-12-10 Adapter 2
35 CSH M10*1 W2 Plug 1
36 12ZB-10-14000A 3k 2C9-36 Adapter 1
37 12ZB-10-23000A B R Hose 1
38 12ZB-10-24000A B R Hose 1
39 12ZB-10-15000A #:3) 1C09-12-040G Adapter 1
41 01010-30820 [PYEs Bolt 6
42 01643-50823 kAl Washer 6
43 01016-50616 R FE Bolt 4
44 07000-12082 O ZUfH O-ring 1
45 01010-50620 [y Bolt 6
46 01643-20623 ks Washer 6
47 07281-00509 %4 3 X 51-70 Hose clamp 2
48 02010-20832 [y Bolt 4
49 07000-13050 O ZfH O-ring 1
50 01643-31445 i Washer 4
51 01643-51032 i Washer 10
52 01160-31075 BRI A Bolt 6
53 01582-11008 R Nut 6
54 01643-31032 i Washer 16
55 01010-51080 [y Bolt 6
56 01580-11008 A Nut 6
57 07000-13040 O ZuJH O-ring 2
58 02010-20744 IR FE Bolt 8
59 01643-31232 i Washer 16
60 07000-12125 O ZUJH O-ring 2
61 01010-51240 s Bolt 4
62 01643-31232 Hf] Washer 4

IRANWE F 5t

HYDRAULIC VIBRATORY SYSTEM




¥ 1t 5 i HR
Index NO. Par NO. Name Qty

63 01010-51035 A Bolt 4

64 01010-51235 LY Bolt 4

66 07000-12120 O 2 O-ring 1

67 127B-10-00016 EP Clamp 4

68 127B-10-00017 it Plate 2

69 07000-13034 o M O-ring 2

#5504 s R Gt

FIG504 STEERING CYLINDER ASSEMBLY







s R 5

STEERING CYLINDER ASSEMBLY

P R =l k4 b e
Index NO. Par NO. Name Qty
1 12ZB-12-00001A #3 1CFL9-26-12 Adapter 1
2 12ZB-12-00006A =R FL-12 Clamp 1
3 12ZB-12-06000A R M Hose 1
4 12ZB-12-05000A B R Hose 1
5 12ZB-12-00002A #:3 1CH-22-20 Adapter 1
6 12ZB-12-05000 [ DIF-L10H Slide 1
7 12ZB-12-00002 frlic Washer 1
8 12ZB-12-02000 TR AR Return filter 1
9 12ZB-12-01000 JEH Cover 1
10 16Z-15-03000 B Steering wheel 1
1 12ZB-12-00003A 3k 1CH-22-18 Adapter 4
12 127B-12-03000A O B Hose 1
13 12ZB-12-04000A OB B Hose 1
14 16Z-15-10000 A K Hose 2
15 12ZB-12-00004A 3k 1CH-22-18 Adapter 2
16 127ZB-12-00005A ek FL-12 Adapter 2
17 18J-16-20000 LA mpiihian Steering cylinder 2
18 16Z-15-04000 J7 A4 Steering shaft 1
19 01010-51025 [y Bolt 4
20 01643-51032 i Washer 4
21 16Z-15-02000 LdmEas Steering unit 1




5 506 & HEAT R

FIG.506 LINK ASSEMBLY




EEAT A

LINK ASSEMBLY

75 R 5 % i Ko

Index NO. Par NO. Name Qty
1 16Z-15-04000 77 1A fi A i Steering wheel 1
2 J7 2 Steering 1
3 K 3 Steel ball 54
4 01582-01613 WERE M16*1.5 Nut 54
5 Je & Nylon cover 1
6 | Steering shaft 1
7 SR Steering tube 1
8 01010-31020 12448 M10*20 Bolt 2
9 01602-51030 FSEERE 10 Washer 4
11 | Retainer ring 1
12 i R B Washer 1
13 4 ¢ 35 Retainer ring 1
14 BR Ball joint 1
15 R Socket 2
16 [ 1 BZZ1-500 Steering unit 1
17 01010-31035 1244 M10*35 Bolt 2

% 506 F e mEE R (1/2)

FIG506 STEERING CYLINDER ASSEMBLY







a2

STEERING CYLINDER ASSEMBLY

75 R 5 % i o
Index NO. Par NO. Name Q’ty
1 CKW100 FLHA &% Ring 2
2 WD100X9.4%X2.5 TR Retaining ring 2
3 GB1235-76/ 35X 3.1 O 18 Loop ring 1
4 162-15-09001-02 THEE Piston 1
5 162-15-09001-03 IR Cylinder 1
6 WD50X9.4X 2.5 pazze) Retaining ring 2
7 CKG45 WH Y BEEE Y type seal 1
8 167-15-09001-04 SFRE Sheath 1
9 GB1235-76/ ¢ 100X5.7 O JE Il Loop ring 1
10 YZ18-14-12-6 LA R Key for hole 1
1 CKS45 A G Washer for shaft 1
12 YZ18-14-12-7 EEETN Seal ring 1
13 GB894.1-86/ ¢ 90 Al FH B Stretch washer 1
14 CK45 B2 Ring 1
15 16Z-15-09001-05 TG IEFT Piston rod 1
2 507 e ymELE e (2/2)

FIG507 STEERING CYLINDER ASSEMBLY







HraiEnE e (2/2)

STEERING CYLINDER ASSEMBLY

75 R 5 %, T B
Index NO. Par NO. Name Q’ty
1 18J-16-20001 A4 Cylinder 1
2 GB71-85-M10*1 TEAE o 35 € 1R E T Screw 1
3 18J-16-20002 I RE Nut 1
4 18J-16-20003 228 & 50X 1 Steel wire 1
5 18J-16-20004 S KIA 100X 9.5X 2.5 Retaining ring 2
6 18J-16-20005 318 100X 6 Seal ring 1
7 18J-16-20006 TEIE Piston 1
8 18J-16-20007 O %i[E D100X 3.1 O-ring 1
9 SF-1-6040 TIES Sheath 1
10 18J-16-20008 SE Sheath 1
1 18J-16-20009 Hrkedt 0454 Seal ring 1
12 18J-16-20010 Y 2 45x53 X 6 Y type ring 1
13 18J-16-20011 &l Retaining ring 1
14 18J-16-20012 o Key for hole 1
15 18J-16-20013 [ 2bfEl 45X 53X 5/6.5 Seal ring 1
16 04069-00902 Al B Retaining ring for shaft 1
17 18J-16-20014 o O-ring 1
18 18J-16-20015 5 AT Piston rod 1




RENHRERER

ENGINE RELATED PARTS



28
27
23

25 4

26

RENWLI B3

ENGINE ASSEMBLY

34
B85

36

20 19
3539
] .
4 (]
1z

42 41 38 40



RANHUB AT 22

ENGINE ASSEMBLY

b v =l k4 b B
Index NO. Par NO. Name Q’ty
1 12ZB-01-01000 R Fan 1
2 12ZB-01-02000 A B Drive shaft 1
3 12ZB-01-00002 KT Exhaust hose 1
4 12ZB-01-00003 EEarS Seal 1
5 12ZB-01-00010 i Seat 2
6 12ZB-01-03000 28 Seat 1
7 12ZB-01-00004 g Washer 1
8 12ZB-01-00005 £ Washer 1
9 12ZB-01-04000 X Hose 1
10 12ZB-01-00006 PoE Hose 1
1 12ZB-01-05000 TIELE NG Bracket 1
12 12ZB-01-00007 IR PSR Bracket 1
13 12ZB-01-06000 IR Air cleaner 1
14 12ZB-01-00008 W Hose 1
15 12ZB-01-00009 e Plate 1
16 12ZB-01-07000 KA Engine 1
17 12ZB-01-00011 W Washer 12
18 12ZB-01-08000 Tl S B Engine bracket 2
19 12ZB-01-09000 HE Muffler 1
20 127B-01-10000 J& Engine bracket 2
21 01599-01011 2 Nut 4
22 07283-27663 U Rk Clamp 2
23 01602-21236 o Wiasher 9
24 01016-51235 LY Bolt 16
25 01010-50830 e Bolt 8
26 01641-20812 el Wiasher 16
27 01580-11210 AL Nut 3
28 01016-51250 B Bolt 3
29 01010-50820 LY e Bolt 12
30 07281-00909 W41 Hose clip 4

RANHLI AT 222

ENGINE ASSEMBLY




75 R 5 % i o

Index NO. Par NO. Name Qty
31 01580-10806 I RE Nut 8
32 01010-50830 B Bolt 2
33 01602-20825 e Washer 6
34 01010-51020 2R Bolt 4
35 01643-31232 g Washer 8
36 01010-51290 B Nut 6
37 01643-21232 e Washer 22
38 07206-21014 b Bolt 1
39 01010-51025 LY Bolt 4
40 07005-01412 T EE Washer 2
41 07005-00812 I Washer 2
42 07206-20508 YES Bolt 1

#5102 B B RG

FIG102 CONTROL SYSTEM




51. 39. 40




BYURG

CONTROL SYSTEM
75 R 5 % i Ko
Index NO. Par NO. Name Qty
1 GB65-76 BZET M3*6 Screw 1
2 FH Handel 1
3 Etilyas Lever 2
4 GB30-76 WERE M6 Nut 4
5 GB52-76 2R M6 Nut 4
6 HR Washer 1
7 HE Bushing 1
8 0X(19-29) Ji i R 4 Hose clamp 1
9 GB52-76 WERE M5 Nut 3
10 GB30-76 12 M8*35 Bolt 2
1 JIPSEF TN Coupling 1
12 GB52-76 15 BE M8 Nut 2
13 GB65-76 IRE] M5*6 Screw 2
14 Jwi12-11 WEhIFR Switch 1
15 GB65-76 I2%] M5*16 Screw 2
16 GB52-76 2R M6 Nut 2
17 GB72-76 2% M6*40 Screw 2
20 FRA 2% Limiter 1
21 PAPERRSKIRET M16*1.5 Screw 1
22 GB52-76 B2 RE M16*1.5 Nut 1
23 GB30-76 H24E M5*10 Bolt 2
24 GB78-76 25T M8*12 Screw 1
25 il Ring 1
26 wE Bushing 1
27 GB97-76 e 8 Washing 2
28 GB30-76 1EAE M8*16 Bolt 2
29 b Bracket 1
31 GB882-76 HH 5l & 8*25 Pin 1
32 GB848-76 el 8 Washer 1
33 GB91-76 44 3*16 Pin 1
34 127B-19-00001 X AR Fork link 1
35 127B-19-00008 e ) Rl Control cable 1
BARS

CONTROL SYSTEM




75 R 5 4 B &
Index NO. Par NO. Name Q’ty
36 12ZB-19-10000 I 5 i Bracket 1
38 12ZB-19-00002 XK Fork link 1
39 04205-10624 Bhh & 624 Pin 2
40 04050-12012 TFO4 2*12 Pin 2
41 01641-20608 HPE 6 Washer 2
42 A Link 1
43 12ZB-19-00007 MHTE7€1N5Y5's Control cable 1
44 01641-20608 H1pE 6 Washer 2
45 12ZB-19-00006 [P EYD Control cable 1
46 127B-19-00004 X Fork link 1
47 01641-20608 P 6 Wiasher 2
48 01580-10605 128 M6 Bolt 2
49 01016-30620 12k M6*20 Bolt 2
50 127B-19-00003 I 5 AR Bracket 1
51 12ZB-19-00002 X AR Fork link 1
52 01016-30820 1244 M8*20 Bolt 2
53 01641-20812 HpE 8 Wiasher 2
55 12ZB-19-20000 Ii5] 7€ % Bracket 1
56 12ZB-19-00005 JEAR Bracket 1
#5103 S BFEEENL
FIG.103 WHEEL BOX ASSEMBLY







I RN

WHEEL BOX ASSEMBLY

b R =l % i e

Index NO. Par NO. Name Qty
1 127-02-00000 I BN FEEET Wheel box assembly 1
2 127-02-01000 IR 5y 5] 4% Drive plate 1
3 127-02-00007 1eHEh Spline shaft 1
4 01010-31640 24T M16*40 Bolt 6
5 01602-01648 g 16 Spring Washer 6
6 127-02-00001 ISy Connected cover 1
7 07000-05165 O T F}[E 165*5.7 O-ring 1
8 07011-60060 (Eg STiE] Sell ring 1
9 GB276-82 M7k 213 Bearing 3
10 12Z7-02-00006 FERIGFE Drive gear 1
11 GB276-82 M7 211 Bearing 3
12 127-02-00013 [2F 3 Plug 3
13 07002-02034 O M[# 16.7*3.4 O-ring 3
14 127-02-00002 FHAA Horsing 1
15 07040-12012 (253 Plug 3
16 127-02-00012 A AR Sk Elbow90 1
17 127-02-00004 BRI Gearing 2
19 07000-02145 O 7 [# 145*3.1 O-ring 2
20 127-02-00011 (253 Plug 1
21 127-02-00003 LS Bearing housing 1
22 12Z-02-00009 K 5 Bearing housing 1
23 01602-01236 g 12 Spring Washer 8
24 01252-31230 IEET M12*30 Screw 8
25 07000-12125 O M & D125*3.1 O-ring 2
26 12Z-02-00005 BREREE Variable pump sleeve 1
27 12Z-02-00008 W EE Gearing pump sleeve 1
28 127-02-02002 JERTEEEE S Oil slinger 1




B E

GUARD EQUIPMENT



5 401 & HuAR S 2%

FIG.401 FLOOR ASSEMBLY




MR 2

FLOOR ASSEMBLY

b R 5 % P B

Index NO. Par NO. Name Q’ty
1 12ZB-13-01000 bR 242 Floor 1
2 12ZB-13-02000 (eSS Instrument box 1
3 12ZB-13-00001 R Plate 1
4 16Z-07-00002 T Plug 6
5 18J-07-03000 L dRES Shock absorber 4
6 12ZB-13-00002 Vogireindlny Shock absorber seat 4
7 18J-07-00001 WEEH(1) Washer 4
8 18J-07-02000 TR Shock absorber 4
9 18J-07-00003 TEER(2) Washer 8
10 01580-12419 W25 M24 Nut 8
1 01011-52450 12k M24 X 150 Bolt 4
12 01016-30820 IEFE M8 X 20 Bolt 6
13 01643-30823 g 8 Washer 6
14 01016-31025 B M10X 25 Bolt 4
15 01643-31032 4 10 Washer 4
16 01580-11008 12 M10 Nut 4
17 01252-51045 124 M10 X 45 Bolt 8

$402 1 HRE S
FIG402  CABASSEMBLY







YR R

CAB ASSEMBLY
5 i 1= & W W
Index NO. Par NO. Name Q’ty
1 127B-11-03000 SR Back window 1
2 16Z-08-06000 WALEE Inside mirror 1
3 16Z-08-07000 SR Gas spring 2
4 12ZB-11-04000 RE Top window 1
5 127B-11-01000A HEZR Frame 1
6 127B-11-00001A Washer 1
7 01010-00620 B BEET Bolt 6
8 01580-00605 IR BEME Nut 6




% 403 &

FI1G.403

10

ENGINE HOOD ASSEMBLY

KEl7RA
Detail A

17
12

13



JEHLER R

ENGINE HOOD ASSEMBLY

b R 5 P B
Index NO. Par NO. Name Q’ty
1 127B-15-01000 VA AR B Radiator frame 1
2 12ZB-15-02000 148 Door lock 2
3 12ZB-15-03000 Fifp e Right roof 1
4 12ZB-15-00004 i ELES Sleeve 2
5 127ZB-15-04000 SR Pneumatic spring 2
6 12ZB-15-05000 Btiak=! Hood roof 1
7 12ZB-15-06000 = Hinge 6
8 12ZB-15-07000 fer i Left roof 1
9 12ZB-15-09000 LzAmpe) Lamp 2
10 12ZB-15-10000 At Grid 1
11 04050-02016 FF 4 Cotter pin 4
12 04205-10840 %l 840 Pin 2
13 04205-10860 Hh 8 X 60 Pin 2
14 01252-40845 P/ H Sk B8 M8 X 45 Bolt 4
15 01010-30830 124 M8 X 30 Bolt 16
16 01580-00806 125 M8 Nut 46
17 01643-30832 P 8 Washer 56
18 01010-30850 1244 M8 X 50 Bolt 30
19 01580-60403 W2 EE M4 Nut 12
20 01212-50412 FEAE B AR SKIRAT M4 X 12 Screw 12
21 01641-20405 H[E 4 Wiasher 12
22 01580-01008 18R M10 Nut 6
23 01010-31030 1244 M10 X 30 Bolt 6
24 01643-31032 P 10 Wiasher 6
25 01010-30845 12 M8 X 45 Bolt 12
26 01010-30820 124 M8 X 20 Bolt 6

$A04 P ANLE

FIG.404 SEAT




NGNS




mIHLEE

SEAT

75 R 5 K WE
Index NO. Par NO. Q’ty

1 20J-09-01000 ML EE Seat 1

2 127B-20-02000 THA Tool box 1

3 20J-09-00001 ALl Y Rubber washer 1

4 20J-09-03000 T RfE8 Box lock 1

5 01010-30825 1244 M8 X 25 Bolt 8

6 01643-30823 . 8 Washer 8




FHRETIERE

MAIN FRAME AND WORK EQUIPMENT



U (SR12. YZ12B)

HIHLAL S

#5301 &

DRUM FRAME ASSEMBLY

FIG.301




BIHLZEA R, (SR12. YZ12B)

DRUM FRAME ASSEMBLY

75 (M 5 i ey

Index NO. Par NO. Name Q’ty
1 12ZB-08K-30000 B AR S 52 Bracket Front 2
2 01580-12016 126 M20 Nut 8
3 01643-32060 P 20 Washer 8
4 12ZB-08-00001 HE Shim 2
5 12ZB-08-00002 By Shim 2
6 127B-08-00003 fiiESS Sheath 24
7 01011-52010 544 M20*100 Bolt 8
8 01010-51645 124 M16*45 Bolt 12
9 01643-31645 P 16 Washer 12
10 19ZK-04-30000 FIVER Scraper 1
1 SR12-04K-10000 HIALEE Frame front 1
12 07020-01021 VAR M10*1 Grease fitting 1
13 18J-04-30000 HIEIYEMR Scraper 1

% 302 &

FIG.302

FIHLZES ¥ (SR12P. YZK12B)

DRUM FRAME ASSEMBLY







BIHLZE R (SR12P. YZK12B)

DRUM FRAME ASSEMBLY

75 R 5 % i i
Index NO. Par NO. Name Qty
1 12ZB-08-00001 HE Shim 2
2 12ZB-08K-30000 B AR S 52 Bracket front 2
3 01580-12016 126 M20 Nut 8
4 01643-32060 HpE 20 Washer 8
5 12ZB-08-00002 % Shim 2
6 12ZB-08-00003 JiinE=S Sheath 24
7 01011-52010 124 M20 X 100 Bolt 8
8 01010-51645 124 M16 X 45 Bolt 36
9 01643-31645 g 16 Wiasher 36
10 SR12-04K-00001 FIVEAR Scraper 9
1 SR12-04K-10000 RIALEE Frame front 1
12 07020-01021 AR M10X 1 Grease fitting 1
13 19ZK-04-00001 FIVER Scraper 9
14 12ZB-08K-40000 FIVER Scraper 1
15 12ZB-08K-20000 FIVEAR Scraper 1

#5303 K

PRBhFe SR (1/2)




FIG.303 DRUM ASSEMBLY




#5304 PRBNHE R (212)

DRUM ASSEMBLY




PRBNHE R

DRUM ASSEMBLY
75 R 5 4 R e
Index NO. Par NO. Name Q’ty
1 SR12-02-00007 g = Spline sheath 1
2 01602-52060 I Spring Washer 12
3 SR12-02-40000 A ol Eccentric shaft right 1
4 01016-31025 124 M10X 25 Bolt 10
5 01643-51032 I8 10 Washer 10
6 01050-62045 IZFE M20X 1.5X 45 Bolt 36
7 07030-00252 A% Plug 1
8 12ZB-09-00005 IRk Stop washer 12
9 SKF WO Tk 22317 Bearing 4
10 SR12-02-00002 A AR B Hosing 1
11 127B-09-00004 SR G Bearing cover 1
12 01016-31235 1E 4 M12 X 35 Bolt 24
13 01643-31232 g 12 Washer 96
14 01580-01210 2R M12 Nut 9
15 12ZB-09-00003 IXBhHR Drive plate 1
16 01010-61240 124 M12 X 40 Bolt 72
17 127B-09-10000 B Speed reducer 1
18 01580-02016 12 RE M20 Nut 16
19 01643-32060 ] 20 Washer 16
20 SR12-02-00001 L2 Torque 1
21 12ZB-09-00024 kSR Regulating washer 34
22 01011-62000 1242 M20 X 100 Bolt 16
23 SR12-02-10000 R Drum 1
24 JB982-77*12 JH A 12 Wiasher 1
25 16Z-02-00020 INFIZTE M12*1.25 Hexagonal head 1
2 07000-22065 o #E O-ring 2
27 18JC-02-80000 e 2 Plug 2
28 182-02-90000 M 28 Plug 2
29 SR12-02-20000 7 i o il Eccentric shaft left
30 07000-25370 O AP O-ring 2




PRBNHE R

DRUM ASSEMBLY
P R 5 k4 b B
Index NO. Par NO. Q’ty
31 SR12-02-00004 A G 7 R Housing 1
32 HG4-692-67 hE SD170X 200X 18 Seal ring 1
33 SR12-02-00005 ke Housing 1
34 12ZB-09-30000 T AR % Shock absorber 12
35 GB299-85 KGR Tl 2097722 Bearing 1
36 12ZB-09-00015 & Cover 1
37 07000-25185 o# O-ring 1
38 SR12-02-00008 ke Bracket 1
39 127B-09-00007 173 Stop washer 6
40 SR12-02-00009 RS Y Regulating washer 34
41 SR12-02-50000 TR A TS Bracket 2
42 01016-31250 124 M12 X 50 Bolt 4
43 01602-51236 RIE 12 Washer 4
44 01252-61025 7S FIRET M10X 25 Screw 8
45 01010-61660 124 M16 X 60 Bolt 8
46 SR12-02-00006 J8i] 7€ B Fixed plate 1
47 01643-31645 g 16 Washer 8
48 01580-01613 12RE M16 Nut 8
49 12ZB-09-00010 wE Bushing 2
50 SR12-02-30000 UL Drive shaft 1
51 SR12-02-00003 P i 2 B Bearing housing inner 1




#5305 RS R (SR12P. YZK12B)

FIG.305 PAD FEET DRUM ASSEMBLY

RS SR (SR12P. YZK12B)

PAD FEET DRUM ASSEMBLY

Fre R = % i g
Index NO. Par NO. Name Qty
1 19ZK-03-00001 LY e Bolt 18
2 19ZK-03-00002 R Nut 18
3 127B-24K-01000 (L) Plate 2
4 12ZB-24K-02000 EHR(2) Plate 1
%5 306 & Bz

FIG306 ARTICULATE DEVICE




PO o

16

15



B SR

ARTICULATE DEVICE

75 R 5 4 i $ 5

Index NO. Par NO. Name Q'ty
1 18J-06-10000 B Steering hitch 1
2 16Z-06-00001 e a8 Cover 1
3 16Z-06-00002 RS Regulating shim 2
4 16Z-06-00003 WA Regulating shim 2
5 16Z-06-00004 WA Regulating shim 2
6 16Z-06-00005 L Steering hitch 4
7 16Z-06-00006 kg Steering hitch 4
8 162-06-00007 V % V-seal ring 3
9 16Z-06-00008 Hi Cover 1
10 127B-07-00012 &5 Cover 1
1 16Z-06-00010 RS Regulating shim 2

12 12ZB-07-00011 PR RSy Regulating shim 14
13 12ZB-07-00009 E Cover 1
14 01010-32070 124 M20X 70 Bolt 12
15 01643-32060 g 20 Wiasher 12
16 01310-21216 I2£] M12X 16 Screw 3
17 01010-30810 124 M8 X 10 Bolt 1
18 01643-30823 g 8 Washer 1
19 01010-31230 12 FE: M12 X 30 Bolt 12
20 01643-31232 g 12 Wiasher 12
21 GB304.6-81 K7 fli 7 GE30ES-2RS Bearing 2
22 07020-10121 AR M10X 1 Grease fitting 2

307K JENLBEERL

FIG.307

REAR FRAME




12 13 8

8
7
6 — 9 :
157 14
0 16
17 ¢
T
2425
10
|
7 =
V) 18
T - 23 20 19
g 21
z 22




JAHLZRE R

REAR FRAME
75 R 5 %, T .

Index NO. Par NO. Name Q’ty
1 07021-01090 HA M10X 1 Grease fitting 2
2 12ZB-06-20000 JEbLEE Rear frame 1
3 07020-01021 HA M10X 1 Grease fitting 2
4 GB304.6-81 KATHI7K GE30ES-2RS Rod end bearing 2
5 127B-06-00006 BoEa R Rubber washer 2
6 12ZB-06-50000 pasiif Fuel lock 1
7 07056-16461 FE strainer 1
8 01010-50816 1242 M8 X 16 Bolt 14
9 12ZB-06-00007 IR Plate 1
10 18J-05-04000 TR Shock absorber seat 2
11 12ZB-06-00009 TR plate 1
12 16Y-04C-02000 B Lock
13 12ZB-06-30000 MR Oil level
14 01010-50820 1242 M8 20 Bolt 4
15 12ZB-06-00004 Bidn Lock 2
16 01580-11008 12 M10 Nut 6
17 01580-00806 125 M8 Nut 6
18 07002-02434 o O-ring 2
19 07044-12412 2 g Bolt 2
20 162-05-00002 Bk Lock shaft 2
21 12ZB-06-00008 W Bt Turning  lock 1
22 04052-11664 PR Spring Pin 2
23 12ZB-06-00001 i Sheath 2
24 01643-31032 HE 10 Washer 6
25 01010-51035 2k M10X 35 Bolt 6
26 01010-51645 12k M16*45 bolt 4
27 01643-31645 g 16 Washer 4

5 308 & it
FIG308 LEFT FOOTPLATE







T R

LEFT FOOTPLATE

75 R 5 4 i M

Index NO. Par NO. Name Qty
1 127ZB-23-01000 pith Cover 1
2 01010-51235 12k M12X 35 Bolt 2
3 12ZB-23-00001 R Washer 1
4 12ZB-23-00002 i Washer 1
5 01580-31008 2R M10 Nut 4
6 01643-31032 P 10 Washer 4
7 12ZB-23-02000 LN Housing 1
8 01643-31232 g 12 Wiasher 2
9 01580-31210 2R M12 Nut 2
10 01010-51030 2 M10X 30 Bolt 4

309 K Fi IR

FI1G.309

RIGHT FOOTPLATE







AR

RIGHT FOOTPLATE

75 R 5 4 i M

Index NO. Par NO. Name Qty
1 12ZB-24-01000 s Cover 1
2 01010-51235 2K M12X 35 Bolt 2
3 01010-51030 124 M10X 30 Bolt 4
4 01580-31210 1R M12 Nut 2
5 01643-31232 12 Washer 2
6 01643-31032 g 10 Washer 4
7 01580-31008 126 10 Nut 4
8 12ZB-23-00001 i Wiasher 1
9 12ZB-24-02000 LN Housing 1
10 127B-23-00002 i Washer 1




P

XABTPEMA-AB

&N



) 25

#5201 &

FIG201 TRANSMISSION SYSTEM




I B

TRANSMISSION SYSTEM

75 R 5 4 b7 e
Index NO. Par NO. Name Q’ty
1 127B-05-07000 K3 ik Hydr motor 1
2 01010-51245 12 M12*45 Bolt 4
3 01602-51236 P 12 Washer 4
4 127-14-00008 e Splined sleeve 1
5 07000-12125 O Mg D125*3.1 O-ring 1
6 12Z7-14-00000 =R Three-speed gear box 1
7 01582-01008 2R M10 Nut 4
8 127-14-00010B i ey Connecting flange 1
9 12ZB-04-00000 PAICIRED Y Universal joint 1
10 12ZB-03-01000 PRBHr R Wheel axle 1
11 01010-31680 124 M16*80 Bolt 4
12 01602-21648 [ 16 Spring washer 4
13 01641-21626 P 16 Washer 4
14 01582-01613 2R M16 Nut 4
15 12ZB-03-00003 LY Bolt 8
16 GB6171-86 R RE M24*2 Nut 8
17 01602-12472 I 24 Spring washer 8
18 04050-12526 #4 2.5*55 Pin 4
19 01010-31055 1244 M10*55 Bolt 4
20 01602-11030 #pE 10 Washer 4
21 12ZB-03-00010 A A K Connecting flange 1
22 01602-51030 [ 10 Spring washer 8
23 01016-31030 124 M10*30 Bolt 8
#5202 | IRBN
FIG202 DRIVE BRIDGE




9 1011} 41
7 N/



B

e

R

Jo

% i

i =

e

Index NO. Par NO. Name Q’ty
1 KB Drive bridge 1
2 BEREN Drive bridge 1
3 IR %E 2G3/4 Filling plug 4
4 GB78-76 IRET M8*12 Stop screw 6
5 HA Discharge valve 1
6 GB52-76 2R M14 Nut 16
7 ZBH46001-87 7K JH-4035 Bearing 6
8 FIHOE A Main speed reducer 1
9 GB894-76 218 40 Retainer ring 6
10 141 40 Retainer ring 6
11 TR Planet gear 6
12 GB30-70 I M12 Bolt 32
13 KBR% Sun gear 2
14 GB21-76 154 M12*35 Bolt 12
15 GB21-76 124 M10*35 Bolt 2
16 GB21-76 1544 M10*55 Bolt 2
17 GB97-76 gl 12 Washer 12
18 GB97-76 # P 10 Washer 4
19 Lk Support or plate 2
20 T hh Shaft 2
21 NJ130-3502040/3502140 | #i5)3% Break 2
22 GB52-76 12 M16*40 Bolt 2
23 ESESYIN Seal gum /s o
24 GB97-76 [ 16 Washer 20
25 GB848-76 i 14 Washer 16
26 GB21-76 1ERE M14 Nut 16
27 01.4.1.2-1 il B 5% Break drum 2
28 HG4-602-67 3 PG100*140%12 Oil seal 4
29 GB297-64 7 2007117 Bearing 16
30 AR Wheel bolt 16
31 R L Wheel nut 2
32 i KRR lock nut 1

DRIVE BRIDGE

CEeziEf




DRIVE BRIDGE

b R 5 % P e
Index NO. Par NO. Name Qty

33 GB297-64 i 6%22 Pin 2

34 C U Critic 2

35 Rt Hub 2

36 WA FE Internal gear 2

37 TR Planet carrier 2

38 1EHESR Thrust block 2

39 1T R HN Shaft 6




%2038 filEhds

FI1G.203 BRAKE




i sh %

BRAKE
75 R 5 S B
Index NO. Par NO. Name Qty

1 NJ30-3502040/3502140 LIRS Brake 2
2 GHESIEERSYDY Brake disc assembly 2
3 WAL Bush 2
4 P Washer 2
5 piiRHEZ S Oil inlet 2
6 P Washer 2
7 G ] E 45 Pin 4

GB96-76 g 12 Washer 4
9 GB96-76 i 18 Washer 16
10 L Spring
11 el Cam 4
12 EEEZN Retainer ring 4
13 HEAT Handspike 8
14 GB21-76 1244 M10*20 Bolt 4
15 GB848-76 e 10 Washer 4
16 GB52-76 15EE M20*1.5 Nut 4
17 GB93-76 g 20 Washer 4
18 el Washer 4
19 Lol Centric shaft 4
20 EIRIEESS Joint 2
21 FHIFNIEa e Brake pump 2
22 I3 B Brake shoe assembly 4
23 il ) Brake shoe 4
24 R Belt 4
25 GB875-76 WPET 4%12 Rivet 72
26 RIS Spring 2
27 il 3 B S Pin 4
28 13 i S Pin 4

#5204 H ERG U

FIG.204

MAIN SPEED REDUCER




o™
N



ERCSuE

MAIN SPEED REDUCER

b R 5 % i e
Index NO. Par NO. Name Qty
1 ERUBUE Main speed reducer 1
2 () Differential case 1
2a EIHRB(H) Differential case 1
3 GB848-76 P 12 Washer 20
4 GB52-76 124 M12*80 Bolt 8
4a GB343-82 M2 $1.8*300 Steel wire 4
5 EH R Differential case 1
6 GB30-76 BRET M12%1.5%40 Screw 12
7 1B HE Stop washer 6
8 GB52-76 WERE M12%1.5 Nut 12
9 EFhikke Drive gear 1
10 A B} Nut 1
11 GB894-76 48 25 Snap ring 1
12 7K 102305 Bearing 1
13 ik 7813 Bearing 1
14 GB32-76 1544 M16*85 Bolt 4
15 VA EENZ R Adjusting nut 2
16 GB97-76 P 16 Washer 4
17 GB343-76 22 & 1.8*350 Steel wire 2
18 7R Cover 2
18a b7 JRE Bearing housing 1
19 TR g Filling plug 1
20 A Shim 1
21 bR AR Bearing housing 1
22 GB298-64 7K 27709 Bearing 1
23 GB30-76 124 M10*40 Bolt 8
24 GB93-76 [ 10 Washer 8
25 TR Shim 8
26 GB298-64 7K 27308 Bearing 14
27 TR Shim 1
28 JEER5T Cover
29 HG4-692-69 i3 SG55*82*12.7 Seal ring 1
30 FF 4 Cotter pin 2
31 b= Connecting flange 1
32 TR Shim 1
5 205 K FRIZEHE
FIG.205 HAND BRAKE







FRTRE

HAND BRAKE

75 R 5 4 i $ 5

Index NO. Par NO. Name Qty
1 12Z-14-02000 RERE Disc brake equipment 1
2 12Z-14-02017 b2y Bracket 1
3 127-14-02018 24T Screw 2
4 127-14-02019 JERR Lock plate 1
5 12Z-14-02020 X Fork 1
6 12Z-14-02015 BHET Pin 1
7 127-14-02014 i Spring 1
8 127-14-02016 AT Control lever 1
9 04050-02040 Y4 2*40 Pin 1
10 12Z-14-02011 HERIRRE Link Nut 1
1 12Z-14-02012 HERE Link sleeve 1
12 127-14-02002 RIZERR(FE) Brake shoe 1
13 127-14-02007 FZER () Brake shoe 1
14 01580-00504 12 M5 Nut 2
15 GB856-88 5 Washer 2
16 127-14-02002 IRET Screw 2
17 127-14-02006 AR Washer 2
18 GB869-76 HEr River 6
19 127-14-02005 FIZE(A) Brake lining 1
20 127-14-02003 FIZE(F) Brake lining 1
21 04050-02016 B 2*16 Pin 1
22 127-14-02010 BHET Pivot 1

45 206 & AR A

FIG.206 THREE-SPEED GEAR BOX







=R AR R

THREE-SPEED GEAR BOX

75 R 5 4 7 e
Index NO. Par NO. Name Q’ty
1 12Z7-14-00000 AR TEA A Three-speed gear box 1
2 04065-03212 4 32 Retainer ring 1
3 12Z7-14-00020 g = Splined sleeve 1
4 04064-06020 1434 60 Retainer ring 1
5 12Z7-01-00021 FoAk Housing 1
7 12Z-14-01012 P XY Control lever 1
8 HG4-692-67 ¥ PD18*30*10 Oil seal 1
9 01016-31022 B2 M10%22 Bolt 1
10 01602-01030 #JE 10 Spring 1
1 127-14-01007 Hh Shaft 1
12 04025-00635 4 6*35 Spring pin 1
13 127-14-01009 frlic Shin 3
15 01010-30818 124 M8*18 Bolt 8
16 01602-00825 e 8 Spring washer 8
17 127-14-01006 ik Plug 3
18 12Z-14-01001 & ek i Slide shaft 1
19 07030-00252 % Valve rivet 1
20 04400-00636 HIET 6*36 Rivet 1
21 127-14-01004 TR Cover 1
22 127-14-01001 E Sleeve 1
23 127-14-01010 B Pin 1
24 127-14-01011 BT Fork 1
25 127-14-01005 ik Spring 1
26 04260-00952 Bk 9.5 Ball 1
27 01252-31235 W2ET M12*35 Screw 2
29 127-14-00011 FR Cover 1
30 HG4-692-67 hdsh PG55*75%12 Oil seal 1
32 01602-21648 #pE 16 Spring washer 8
31 01010-31680 1242 M16%80 Bolt 8

AR A

THREE-SPEED GEAR BOX




5 R 5 4 7 e
Index NO. Par NO. Name Q’ty

33 127-14-00022 BaEaEnt Gasket 1
34 127-14-00012 FetAs Housing 1
35 GB277-89 7 50309 Ball bearing 1
35a GB305-89 MR IR 100 Stop ring 1
36 127-14-00013 b Spacer 1
37 12Z-14-00015 PNL Gear 1
38 127-14-00016 1eHE Splined shaft 1
39 127-14-00017 A A Gear 1
40 TRET 7K 64805 Needle bearing 1
41 127-14-00019 gt Shaft with gear 1
42 GB277-89 7k 50212 Ball bearing 1
42a 04064-06020 435 60 Stop ring 1
43 127-14-00018 By Washer 1
44 GB276-86 Bk 307 Ball bearing 1
45 12Z-14-00002 Kkt Gear 1
46 12Z-14-00003 ik Gear 1
47 12Z-14-00004 I Gear shaft 1
48 GB276-86 7% 308 Ball bearing 1
49 12Z-14-00009 il 3 4 Break disc 1
50 127-14-00008 EHE Flange 1
51 12Z-14-00004 MR EE Nut 1
54 127-14-02000 FRZEN Hand brake 1
55 01592-01012 126 M10 Nut 4
56 01602-01030 g 10 Washer 4
57 07042-20415 HiZE Plug 2
58 07000-02130 o7 O-ring 1
60 01092-51040 124 M10*1.25%40 Bolt 4
61 04050-02018 i 2*18 Pin 4




#5207 | AR RS

FIG.207 SPEED CONTROL SYSTEM




RPN R G

SPEED CONTROL SYSTEM

b R 5 % P e
Index NO. Par NO. Name Qty
1 04250-51683 KAl K Bearing 2
2 127B-21-00007 W Spring 1
3 12ZB-21-10000 AT Lind arm 1
5 01016-31635 124 M16*35 Bolt 2
6 01643-11660 #H[E 16 Washer 2
7 01016-30816 124 M8*16 Bolt 2
8 12ZB-21-20000 Nk Bracket 1
9 12ZB-21-00005 4R Bracket 1
10 01016-30816 124 M8*16 Bolt 2
1 01643-40823 HE 8 Wiasher 2
12 01580-10806 125 M8 Nut 2
13 12ZB-21-00008 FERHN M16*50 Handle ball 1
14 12ZB-16-00011 i Clamp 1
15 04205-11026 i 10%26 Pivot 2
16 04050-13220 FF 14 3.2%20 Cotter pin 2
17 12ZB-16-00012 KX O Fork 1
18 GB6170 7N FIBRE M10(E) Nut 2
19 127B-21-00002 ¥ Handle 1
20 FH Handle 1
21 01016-31055 124 M10*55 Bolt 2
22 01643-31032 g 10 Washer 5
23 01580-01008 18R M10 Nut 2
24 12ZB-16-00007 2 X AR Fork link 1
25 01580-10806 125} M8 Nut 2
27 12ZB-16-00013 TR Brake cable 1
28 127B-16-00014 JER Clamp 2
29 01016-30816 1242 M8*16 Bolt 2




RPN R G

SPEED CONTROL SYSTEM

75 R 5 % it W
Index NO. Par NO. Name Q’ty
30 01643-40823 18 8 Washer 4
32 01580-10806 W2RE M8 Nut 1
33 12ZB-21-00004 AT X (5 ) Fork 1
34 01643-30823 18 8 Washer 4
35 01016-50825 IZH: M8*25 Bolt 4
36 12ZB-16-30000 R Support plate 1
39 12ZB-16-00004 HERLAR Link 1
40 127B-16-00006 N Pivot 1
41 04050-13216 JF 144 3.2*16 Cotter pin 2
42 01643-31032 U 10 Washer 3
43 127B-16-00005 GRS Sleeve 2
44 12ZB-16-00008 R Support plate 1
2 208 JHIA 22 15
FIG.208 FOOT BRAKE







JER 2 S

FOOT BRAKE

5 v 5 4 i $ 5

Index NO. Par NO. Name Qty
1 12ZB-17-01000 JEIFE B Brake pedal 1
2 01590-11215 2R M12 Nut 1
3 01013-51225 1244 M12*125 Bolt 1
4 01640-21223 g 12 Washer 2
5 12ZB-17-00002 & Bushing 2
6 127B-17-00001 % 4 Spring 1
7 04050-13020 FF 4 3%20 Cotter pin 1
8 01643-31223 g 12 Washer 2
10 04205-11235 Hth A12*35 Pin 1
1 04210-21248 X R Link 1
13 01582-11210 12RE M12*1.5 Nut 1
15 12ZB-17-02000 DY Brake pump 1
17 01643-30823 P 8 Washer 3
18 01016-50825 124 M8*25 Bolt 3
19 01643-31223 RIE 12 Washer 3
20 JB982-77 hIE 12 Washer 1
21 12ZB-17-00005 Sk Adapter 1
22 12ZB-17-05000 R R Hose 1
24 127B-17-03000A MELE Hose 2
25 12ZB-17-04000 =@k Adapter 1
29 01016-50616 1242 M6*16 Bolt 2
31 01580-10605 125 M6 Nut 2
32 01602-20619 g 6 Washer 2
33 08036-20614 &k Nip washer 2
36 12ZB-17-00007A #3k 1CT-12-02SP Adapter 2
37 18J-19-00002 ek Adapter 2




#5209 & Ji B R

FIG209 WHEELS ASSEMBLY




JEHe Sk

WHEELS ASSEMBLY

75 R 5 % i i

Index NO. Par NO. Name Qty
1 127B-03-01000 IR K Wheel axle 1
2 12ZB-03-00010 ECHE AL K Flange 1
3 12ZB-03-00001 B LR Bolt 12
4 12ZB-03-00002 BRI RE Nut 12
5 12ZB-03-00003 B Bolt 8
6 01010-31055 1242 M10%55 Bolt 4
7 SPL6177.1-2000 126 M10 Nut 4
8 GB6171-86 IR EE M24x2 Nut 8
9 01602-12472 S 24 Washer 8
10 01643-32460 I 24 Washer 16
11 12ZB-22-00002 HER Lock ring 2
12 12ZB-22-00003 W% Snap ring 2
13 12ZB-26-00000 YiEDEY Y Tyre assembly 2
14 12ZB-22-00001 oA Rim 2
15 12ZB-22-00004 e Shield 1

16 127B-03-00012 B4 ™ Dustproof cover 1




HS ARG
ELECTRICAL SYSTEM

XABTPEMA-AB




Hids RSt
FIG601 ELECTRICAL SYSTEM

% 601 &




RLEE RS

ELECTRICAL SYSTEM

b R 5 % i e

Index NO. Par NO. Name Qty
1 HAFL% Staring cable 1
2 HI 2R Coble 1
3 2R Wire harness 1
4 16Z-18-04040 HLIE TR Battery switch 1
5 (&2 ERSY Instruction case 1
6 b2k Ground cable 1
7 127-18-03010 F R Battery 2
8 E i Rubber 2
9 16Z-08-10000 HERAT Front lamp 2
10 16Z-19-05000 Fe e AT Turn-left lamp 1
11 16Z-19-05000 FHEERAT Turn-right lamp 1
12 2R Wire harness 1
13 162-08-10000 Ja RAT Back light 2
14 12ZB-18-04010 FAEILERIN Staring motor 1
15 Hethzk Ground cable 1




14

#5602 & ERSYEY

FIG.602 INSTRUMENT CASE




ACERAL K

INSTRUMENT CASE
P R 5 E4 i i
Index NO. Par NO. Name Q’ty
1 FEAHMR Instrument board left 1
2 AR Instrument board right 1
3 2R Wire harness 1
4 EEiN Fie 8
5 GB6170-86 W2HE M5 Nut 2
6 GB95-85 #HpE 5 Washer 2
7 BX508 HEREAR Joint 1
8 BX308 PRI & Fuse box 1
9 BX509 PRI Fuse 8
10 GB67-85 1££T M5*10 Screw 2
11 2R Wire harness 1
12 2R Wire harness 1
13 2R Wire harness 1
14 T Conductor 1
15 16Z-18-03040 JE I 2k L 2% Delay relay 1
16 16Z-18-03030 Pl Flash relay 1
17 16Z-18-03010 HLB) 4k FL 3 Staring relay 1
18 GQ5781-86 12 M6*25 Bolt 5
19 GB93-87 12k M8*35 Bolt 2
20 GB5781-86 124 M8*35 Bolt 2
21 GB41-86 12 EE M8 Nut 2
22 INE P58 Instrument box 1
23 16Z-18-03020 RNk 2R Librations relay 1
3 603 K& INEEPSYD
FIG.603 INSTRUMENT BOX







AR

INSTRUMENT BOX

P R 5 % i gy

Index NO. Par NO. Name Q’ty
1 162-18-03200 HER Volt meter 1
3 16Z-18-03140 LR Jda7m AT Oil-press lamp 1
4 16Z-18-03140 Fe e faoRAT Left lamp 1
5 16Z-18-03140 T RAT Heating lamp 1
6 16Z-18-03140 FRIFa7RAT Grip brake lamp 1
7 12ZB-18-03050 R R Watch 1
8 162-18-03170 TR iR Hy Oil temp 1
9 162-18-03140 7o HL R ARAT Change lamp 1
10 16Z7-18-03140 FEEFRNIT Right lamp 1
1 12ZB-18-03040 PR % En Oil temp 1
12 127B-18-03030 IR AR Oil press 1
13 127B-18-03020 SRR IR R Jar cover temp meter 1
14 GB65-85 24T M6*12 Screw 12
15 127B-18-03010 HEEN IR Starter switch 1
16 16Z-18-03080 W\ 341 Horn button 1
17 16Z-18-03130 R RAT IR 2R Front light switch 1
18 16Z-18-03130 J& KITH R Back light switch 1
19 162-18-03120 LAEPIPISS Steering switch 1
20 162-18-03130 7 G 7] S on-off 1
23 16Z-18-03120 PRI R On-off 1
24 16Z-18-03130 FL AU 6 Fan On-off 1
25 12ZB-18-04070 TR 3% Fuse 1
26 GB5781-86 12k M8*20 Screw 4
27 INETELEN Box 1
28 167-18-03110 PREN IR Vibration switch 1
29 FHi Handle 1
30 124 M6*25 Screw 2
31 = Bush 1
32 GB65-85 I2ET M6*14 Bolt 1
33 eyt Hollow box 1
34 GB889-86 125} M8 Nut 4
35 16Z-18-03090 LAORIES On-off 1

% 604 K

I RG GhEAT)

FIG.604 COOLSYSTEM (OPTIONS)







B RG R

COOL SYSTEM (OPTIONS)

e 1R 5 4, W .
Index NO. Par NO. Name Q’ty
1 12ZB-25C-00001 JEAEHL Compressor 1
2 12ZB-25C-00002 R M Hose 1
3 08035-11510 Je i Hose clip 6
4 12ZB-25C-00004 TE 2 Air-condition 1
5 12ZB-25C-00005 R B AR Partition 1
6 12ZB-25C-00006 B Gasket 1
7 12ZB-25C-00007 & Triangle cincture 1
8 12ZB-25C-01000 [ 72 B Plate 1
9 12ZB-25C-00008 FEAERBH S Shaft 1
10 12ZB-25C-02000 ANk Shaft 1
1 12ZB-25C-03000 FEAHLIE e Canal 1
12 16Z-10-00002 JEARHLE 2 Shaft 1
13 01220-40620 BZETM6 X 20 Bolt 4
14 01010-50816 12 H4:M8 X 16 Bolt 4
15 01641-20812 ]88 Washer 4
16 01010-51025 124 M10 X 25 Bolt 4
17 01641-21008 4J8[10 Washer 4
18 01580-01008 I2REM10 Nut 9
19 01602-51020 41810 Washer 4
20 01010-51020 B2 FEM10X 20 Bolt 4




